Select a dealer

Mopar® Authentic Parts & Accessories

Find a Dealer

Fuel Lines for 2018 Jeep Renegade

Vehicle

2018 Jeep Renegade Change Vehicle

Categories

Browse Categories
Fuel Lines for 2018 Jeep Renegade #0 Fuel Lines for 2018 Jeep Renegade #1 Fuel Lines for 2018 Jeep Renegade #2 Fuel Lines for 2018 Jeep Renegade #3 Fuel Lines for 2018 Jeep Renegade #4
No.
Part # / Description / Price
1
Fuel Line Bundle

Fuel Pump To Vapor Canister.

6
Plastic Nut

Fuel Line Protector. Absorber Attaching.

7
Hex Flange Head Screw

M4x2.50x15.00. Fuel Lines. M5.5x3.0x11.00.

10
Hex Nut

M6x1. Inlet Tube To Lower FEM. Reservoir To Tower. Bottle To Bracket.

11
Tapping Screw And Washer, Mounting

Screw

Liquid Line To Condenser. Front Console To I/P. Speaker to Instrument Panel. Cluster To IP. Cupholder, Glovebox Door to IP. Fuel Line Clip. Cluster To Instrument Panel. Cover Attaching. M4.8x1.59x19. Cluster Attach, Lower Column Cover, I/P To Crossmember.

No.
Part # / Description / Price
1
Fuel Line Bundle

Fuel Pump To Vapor Canister.

3
Fuel Line Bundle

Up To 02/23/2018, Not used After 02/23/2016, Order 68428336AA (Item #2).

6
Plastic Nut

Fuel Line Protector. Absorber Attaching.

7
Hex Flange Head Screw

M4x2.50x15.00. Fuel Lines. M5.5x3.0x11.00.

10
Hex Nut

M6x1. Inlet Tube To Lower FEM. Reservoir To Tower. Bottle To Bracket.

11
Tapping Screw And Washer, Mounting

Screw

Liquid Line To Condenser. Front Console To I/P. Speaker to Instrument Panel. Cluster To IP. Cupholder, Glovebox Door to IP. Fuel Line Clip. Cluster To Instrument Panel. Cover Attaching. M4.8x1.59x19. Cluster Attach, Lower Column Cover, I/P To Crossmember.

No.
Part # / Description / Price
1
Fuel Line Bundle

Fuel Pump To Vapor Canister.

2
Fuel Line Bundle

Fuel Line Bundle, Us

After 2/23/2018.

3
Fuel Line Bundle

Up To 02/23/2018, Not used After 02/23/2016, Order 68428336AA (Item #2).

6
Plastic Nut

Fuel Line Protector. Absorber Attaching.

7
Hex Flange Head Screw

M4x2.50x15.00. Fuel Lines. M5.5x3.0x11.00.

10
Hex Nut

M6x1. Inlet Tube To Lower FEM. Reservoir To Tower. Bottle To Bracket.

11
Tapping Screw And Washer, Mounting

Screw

Liquid Line To Condenser. Front Console To I/P. Speaker to Instrument Panel. Cluster To IP. Cupholder, Glovebox Door to IP. Fuel Line Clip. Cluster To Instrument Panel. Cover Attaching. M4.8x1.59x19. Cluster Attach, Lower Column Cover, I/P To Crossmember.

No.
Part # / Description / Price
6
Tapping Screw And Washer, Mounting

Screw

Liquid Line To Condenser. Front Console To I/P. Speaker to Instrument Panel. Cluster To IP. Cupholder, Glovebox Door to IP. Fuel Line Clip. Cluster To Instrument Panel. Cover Attaching. M4.8x1.59x19. Cluster Attach, Lower Column Cover, I/P To Crossmember.

7
Hex Flange Head Bolt

M6x.00x14.00. Turbocharger Bracket To Cylinder Head Cover. Exhaust Manifold To Turbocharger Heat Shield.

No.
Part # / Description / Price
6
Tapping Screw And Washer, Mounting

Screw

Liquid Line To Condenser. Front Console To I/P. Speaker to Instrument Panel. Cluster To IP. Cupholder, Glovebox Door to IP. Fuel Line Clip. Cluster To Instrument Panel. Cover Attaching. M4.8x1.59x19. Cluster Attach, Lower Column Cover, I/P To Crossmember.

7
Hex Flange Head Bolt

M6x.00x14.00. Turbocharger Bracket To Cylinder Head Cover. Exhaust Manifold To Turbocharger Heat Shield.